
R7130

WARNING: The assembly shown represents an important part of 
the Double Insulated System. To avoid the possibility of alteration or 
damage to the System, service should be performed by your nearest 
authorized service center.
AVERTISSEMENT :  L'ensemble illustré représente une partie 
importante du système à isolation double. Afin d'éviter la possibilité 
de modification ou de dommage au système, la réparation ne doit 
être effectuée que par votre centre de réparation centre commercial 
autorisé.
ADVERTENCIA: El conjunto que se ilustra representa una parte 
importante del Sistema de Aislamiento Doble. Para evitar la posibilidad 
de alteración o daño del sistema, la reparación debe ser efectuada en 
su centro de servicio autorizado.

35

14

10

33

38

3

13

12

42

14

29

28

28
60

34

5

18

6

18

21

21

2

45

47

32
49

2323

5656

1

38

25

48

31

20

54

53
52

51

30

36

44

9

46

50

38

23

43

46

18
19

7

4

11

19

37

41

40

27

40

41

15

14

26

8

38

22

16

38

39

38

59

61 58

57

55
24

17



R7130 Right Angle Drill

 1 290086025  POWER CORD ASSEMBLY .................... 1

 2 740711001  FIELD ....................................................... 1

 3 300441022  SHAFT ASSEMBLY 4TH .......................... 1

 4 300441023  SHAFT ASSEMBLY 3RD ......................... 1

 5 300441024  SHAFT ASSEMBLY 2ND ......................... 1

 6 301222001  IDLER ASSEMBLY 1ST ........................... 1

 7 301222002  IDLER ASSEMBLY 2ND........................... 1

 8 301309001  SHIFT SPEED AXLE ASSEMBLY  ........... 1

 9 300998006  ARMATURE ASSEMBLY.......................... 1

 10 300926008  BEARING PLATE CE ASSEMBLY ............ 1

 11 300114020  GEAR HOUSING ASSEMBLY.................. 1

 12 670964003  CHUCK  ................................................... 1

 13 631338001  CHUCK WASHER.................................... 2

 14 671400003  BALL ........................................................ 3

 15 690441002  SLIPPING RACK...................................... 1

 16 512966001  SHIFTER KNOB ....................................... 1

 17 640894001  SHIFTER COVER ..................................... 1

 18 631334001  WASHER ................................................. 3

 19 631332001  WASHER ................................................. 2

 20 512965001  BAFFLE ................................................... 1

 21 631336001  BRUSH CAP COVER ............................... 2

 22 631339001  SHIFT PLATE ........................................... 1

 23 300160003  HANDLE ASSEMBLY............................... 1

 24 6703001  LOCK WASHER ....................................... 8

 25 760389001  ON/OFF SWITCH .................................... 1

 26 671620001  SPRING  .................................................. 1

 27 512969001  AUXILIARY HANDLE ............................... 1

 28 631335001  WAVY WASHER (28 mm) ........................ 2

 29 671501001  FINGER SPRING (32 mm) ....................... 1

 30 570312001  O-RING .................................................... 1

 31 5950101  CORD CLAMP ......................................... 1

 32 512964001  SLEEVE ................................................... 1

 33 570306001  PLUG ....................................................... 1

 34 901077001  GASKET .................................................. 1

 35 300160004  PIPE HANDLE ASSEMBLY ...................... 1

 36 640893001  BEARING PLATE (FE) .............................. 1

 37 512991001  BOOT....................................................... 1

 38 660414002 * SCREW (M4 x 16 mm) ........................... 17

 39 660400001 * SCREW (M4 x 10 mm) ............................. 1

 40 631349001  BOLT WASHER ....................................... 2

 41 660417001  BOLT  ....................................................... 2

 42 6613402 * SCREW (M6 x 27 mm) ............................. 1

 43 660024011 * SCREW (M4 x 28 mm) ............................. 4

 44 660414003 * SCREW (M4 x 20 mm) ............................. 4

 45 660208014 * SCREW (M4 x 45 mm) ............................. 2

 46 660380001 * SCREW (M3 x 5 mm) ............................... 2

 47 660067001 * SCREW (#8-16 x 1/4 in.) ......................... 2

 48 6627201 * SCREW (M4 x 14 mm) ............................. 2

 49 660024044 * SCREW (M4 x 16 mm) ............................. 3

 50 940214089  DATA PLATE ............................................ 1

 51 513368001  BRUSH HOLDER..................................... 2

 52 290255001  BRUSH ASSEMBLY ................................ 2

 53 511534002  BRUSH CAP ............................................ 2

 54 290069073  BRUSH TUBE ASSEMBLY ...................... 2

 55 940230114  WARNING LABEL .................................... 1

 56 300904001  CORD WRAP ........................................... 1

 57 680883005  CHUCK KEY ............................................ 1

 58 560989001  CHUCK KEY STRAP ............................... 1

 59 940999019  CORD LABEL .......................................... 1

 60 560712002  RUBBER BUMPER .................................. 1

 61 983000649  OPERATOR’S MANUAL  (960223506) .... 1

  7-29-10 
  (REV:06)

KEY P/N DESCRIPTION QTY KEY P/N DESCRIPTION QTY KEY P/N DESCRIPTION QTY

* Standard Hardware Item  – May Be Purchased Locally




